
  
SPRINGVILLE CITY COUNCIL AGENDA 

TUESDAY, APRIL 16, 2024 
110 South Main Street 

Springville, Utah 84663 
 

      Springville City Council Agenda – April 16, 2024                                                                                                                         Page 1 of 3 
 

NO FORMAL ACTIONS ARE TAKEN IN A WORK SESSION 
 

5:30 P.M. – WORK MEETING – MULTI-PURPOSE ROOM 
 
CALL TO ORDER 
 
COUNCIL BUSINESS  

1. Calendar  
• Apr 17-19 ULCT Mid-Year Conference – St. George  
• Apr 26 – Arbor Day 
• Apr 27 – 100th Annual Spring Salon Opens, 7:00 p.m. – 9:30 p.m. Springville Museum of Art 
• May 07 – Works Study Meeting 5:30 p.m., Regular Meeting 7:00 p.m. 

 
2. REVIEW OF THE 7:00 P.M. REGULAR MEETING AGENDA ITEMS 
[...]
BT.  Are new developments (industrial, commercial, or residen�al) an�cipated in the next 2 - 3 years that 
will increase flow or BOD5 loadings to the sewerage system by 25% or more?    No    

BU.  What is the number of new commercial/industrial connec�ons in 2023? 7 

BV.  What is the number of new residen�al sewer connec�ons added in 2023? 49 

BW.  How many equivalent residen�al connec�ons are served? 12,182 

Part IV:  OPERATOR CERTIFICATION - Please answer the following questions regarding OPERATOR 
CERTIFICATION. 

BX.  How many collec�on system operators do you employ? 3 

BY.  What is the approximate popula�on served? 37,000 

BZ.  State of Utah Administra�ve Rules require all public system chief operators considered to be in 
Direct Responsible Charge (DRC) to be appropriately cer�fied at no less than the Facility's Grade.  List the 
designated Chief Operator/DRC for the Collec�on System by:   First and Last Name, Grade, and email. 
Grades:  Grade I, Grade II, Grade III, and Grade IV.  

Terrance Harris, Grade IV, tharris@springville.org 

CA.  Please list all other Collec�on System operators with DRC responsibili�es in the field, by name and 
cer�fica�on grade. Please separate names and cer�fica�on grade for each operator by commas. Grades:  
Grade I, Grade II, Grade III, and Grade IV.  

Jacob Nostrom, Grade IV 

CB.  Please list all other Collec�on System operators by name and cer�fica�on grade. Please separate 
names and cer�fica�on grades for each operator by commas. Grades:  Grade I, Grade II, Grade III, and 
Grade IV. 

Brayden Nielson, Grade I 

Riley Jeffers, Grade I 

Bradley Jacobson, Grade II 

 



7 
 

CC.  Is/are your collec�on DRC operator(s) currently cer�fied at the appropriate grade for this facility?           
Yes  

Part V:  FACILITY MAINTENANCE - Please answer the following questions regarding FACILITY 
MAINTENANCE. 

CD.  Have you implemented a preventa�ve maintenance program for your collec�on system?    Yes 

CE.  Have you updated the collec�on system opera�ons and maintenance manual within the past 5 
years?    No 

CF.  Do you have a writen emergency response plan for sewer systems?    Yes  

CG.  Do you have a writen safety plan for sewer systems?    Yes    

CH.  Is the en�re collec�ons system TV inspected at least every 5 years?   No 

CI.  Is at least 85% of the collec�ons system mapped in GIS?    Yes  

Part VI:  SSMP EVALUATION - Please answer the following questions regarding SSMP EVALUATION. 

CJ.  Have you completed a Sewer System Management Plan (SSMP)?    Yes  

CK.  Has the SSMP been adopted by the permitee's governing body at a public mee�ng?    Yes 

CL.  Has the completed SSMP been public no�ced?  yes 

If “yes” then the ques�on below. 

CM.  Date of Public No�ce? _December 11, 2014____________________ 

If “no” then the ques�on below. 

CN.  When will the SSMP be public no�ced? _____________________ 

CO.  During the annual assessment of the SSMP, were any adjustments needed based on the 
performance of the plan?  No 

CP.  What adjustments were made to the SSMP (i.e. line cleaning, CCTV inspec�ons, manhole 
inspec�ons, and/or SSO events)? __________________________________________________________ 

CQ.  During 2023, was any part of the SSMP audited as part of the five-year audit?  No 

CR.  If yes, what part of the SSMP was audited and were changes made to the SSMP as a result of the 
audit? 
_____________________________________________________________________________________ 

CS.  Have you completed a System Evalua�on and Capacity Assurance Plan (SECAP) as defined by the 
Utah Sewer Management Plan?    Yes 

Part VII:  NARRATIVE EVALUATION - Please answer the following questions regarding NARRATIVE 
EVALUATION. 

CT.  Describe the physical condi�on of the sewerage system: (li� sta�ons, etc. included) 



8 
 

 We have different age of concrete pipe and newer PVC pipes. We have sec�ons of concrete pipe with 
root intrusions that we treat and have trenchless rehabilita�on program to lie pipes with root problems. 

CU.  What sewerage system capital improvements does the u�lity need to implement in the next 10 
years? 

Up sizing lines and li� sta�ons to accommodate growth. 

CV.  What sewerage system problems, other than plugging, have you had over the last year? 

H2S, deteriora�ng concrete pipes and manholes. 

CW.  Is your u�lity currently preparing or upda�ng its capital facili�es plan?     Yes  

CX.  Does the municipality/district pay for the con�nuing educa�on expenses of operators?     

X     100% 

□ Par�ally 
□ Does not pay 

CY.  Is there a writen policy regarding con�nued educa�on and training for wastewater operators?  No 

CZ.  Do you have any addi�onal comments? 
____________________________________________________ 

DA.  To the best of my knowledge, the Collec�ons System sec�on is completed and accurate.    True  

Note:  This ques�onnaire has been compiled for your benefit to assist you in evalua�ng the technical and 
financial needs of your wastewater systems. If you received financial assistance from the Water Quality 
Board, annual submital of this report is a condi�on of the assistance. Please answer ques�ons as 
accurately as possible to give you the best evalua�on of your facility. If you need assistance, please send 
an email to wqinfodata@utah.gov and we will contact you as soon as possible. You may also visit our 
Frequently Asked Ques�ons page. 

You have either just completed or just bypassed ques�ons about a Collec�on System. This sec�on (the 
ques�ons below) determines the next set of ques�ons that you will be presented based on the choice 
you make for treatment. 

DB.  What kind of wastewater treatment do you have in your wastewater treatment system? 

If you have treatment, you must choose from Mechanical Plant, Discharging Lagoon, or Non-Discharging 
Lagoon. If you don't have treatment then choose "No Treatment."  Choose only one answer. 

X     Mechanical Plant 

□ Discharging Lagoon 
□ Non-Discharging Lagoon 
□ No Treatment of Wastewater 

Mechanical Plant 



9 
 

DC.  Form completed by [name]? - The person comple�ng this form may receive Con�nuing Educa�on 
Units (CEUs). Thad Monsen 

 DD.  What is the design basis or rated capacity for average daily flow in MGD? 6.6 mgd 

DE.  What is the design basis or rated capacity for average daily BOD loading in lb/day? 

22,300 

DF.  What is the design basis or rated capacity for average daily TSS loading in lb/day? 365 

DG.  What was the 2023 average daily flow in MGD? 4.07 

DH.  What was the 2023 average daily loading for BOD in lb/day? 11,132 

DI.  What was the 2023 average daily loading for TSS in lb/day? 4,630 

DJ.  What is the percent of capacity used by the 2023 average daily flow? 60% 

DK.  What is the percent of capacity used by the 2023 average daily BOD load? 49% 

DL.  What is the percent of capacity used by the 2023 average daily TSS? 51% 

Part II:  EFFLUENT INFORMATION - Please answer the following questions regarding EFFLUENT 
INFORMATION. 

DM.  How many No�ces of Viola�ons (NOVs) did you receive for this facility in 2023? 3 

DN.  How many days in the past year was there a bypass or overflow of wastewater at the facility due to 
high flows? 0 

Part III:  FACILITY AGE - Please answer the following questions regarding FACILITY AGE. 

DO.  In what year was your HEADWORKS evaluated? 2022 

DP.  In what year was your HEADWORKS most recently constructed, upgraded, or renewed? 1999 

DQ.  What is the age of your HEADWORKS? 24 years 

DR.  In what year was your PRIMARY TREATMENT evaluated? 2008 

DS.  In what year was your PRIMARY TREATMENT constructed, upgraded or renewed? 1997 

DT.  What is the age of your PRIMARY TREATMENT? 26 years 

DU.  In what year was your SECONDARY TREATMENT evaluated? 2008 

DV.  In what year was your SECONDARY TREATMENT constructed, upgraded or renewed? 2009 

DW.  What is the age of your SECONDARY TREATMENT? 14 years 

DX.  In what year was your TERTIARY TREATMENT evaluated? 2022 

DY.  In what year was your TERTIARY TREATMENT constructed, upgraded or renewed? 1985 

DZ.  What is the age of your TERTIARY TREATMENT? 38 years 



10 
 

EA.  In what year was your SOLIDS HANDLING evaluated? 2008 

EB.  In what year was your SOLIDS HANDLING constructed, upgraded or renewed? 2009 

EC.  What is the age of your SOLIDS HANDLING? 14 years 

ED.  In what year was your DISINFECTION evaluated? 2019 

EE.  In what year was your DISINFECTION constructed, upgraded or renewed? 2019 

EF. What is the age of your DISINFECTION? 4 years 

EG.   In what year was your LAND APPLICATION/DISPOSAL evaluated? N/A 

EH.  In what year was your LAND APPLICATION/DISPOSAL constructed, upgraded or renewed? N/A 

EI.  What is the age of your LAND APPLICATION/DISPOSAL? N/A 

Part IV:  DISCHARGES - Please answer the following questions regarding DISCHARGES. 

EJ.  How many days in the last year was there a bypass or overflow of wastewater at the facility due to 
equipment failure? 0 

Part V:  BIOSOLIDS HANDLING - Please answer the following questions regarding BIOSOLIDS HANDLING. 

EK.  Biosolids disposal (check all that apply) 

□ Landfill 

     Land Applica�on 

 x   Give Away/Other Distribu�on - Compos�ng 

Part VI:  NEW DEVELOPMENT - Please answer the following questions regarding NEW DEVELOPMENT. 

EL.  Number of new commercial/industrial connec�ons in the last year? 7 

EM.  Number of new residen�al sewer connec�ons added in the last year? 49 

EN.  Equivalent residen�al connec�ons served? 12,182 

Part VII:  OPERATOR CERTIFICATION 

EO.  How many treatment system operators do you employ? 4 

EP.  State of Utah Administra�ve Rules require all public system chief operators considered to be in Direct 
Responsible Charge (DRC) to be appropriately cer�fied at no less than the Facility's Grade.  List the 
designated Chief Operator/DRC for the Treatment System by:   First and Last Name, Grade, and email. 

Grades:  Grade I, Grade II, Grade III, and Grade IV. 

Thad Monsen, Grade IV tmonsen@springville.org 



11 
 

EQ.  Please list all other wastewater treatment system operators with DRC responsibili�es in the field, by 
name and cer�fica�on grade. Please separate names and cer�fica�on grade for each operator by 
commas.  

Grades:  Grade I, Grade II, Grade III, and Grade IV. 

Jacob Nostrom, Grade IV 

ER.  Please list all other wastewater treatment operators by name and cer�fica�on grade. Please 
separate names and cer�fica�on grades for each operator by commas. 

Grades:  Grade I, Grade II, Grade III, and Grade IV. 

Warren Gavin, Grade I 

Dave Vernon, grade II 

ES.  Is/are your DRC operator(s) currently cer�fied at the appropriate grade for this facility?    Yes 

Part VIII:  FACILITY MAINTENANCE - Please answer the following questions regarding FACILITY 
MAINTENANCE. 

ET.  Have you implemented a writen preventa�ve maintenance program for your treatment system?    
Yes  

EU.  Have you updated the treatment system opera�ons and maintenance manual within the past 5 
years?  No 

EV.  Please iden�fy (below) the types of treatment equipment and processes installed at your facility. 

Indicate as many as you need. 

X    Screens 

X    Grit Removal 

X    Primary Clarifier 

□ Imhoff Tanks 

X     Fixed Film Reactor 

X     Ac�vated Sludge 

□ Aerobic Suspended Growth Varia�ons 
□ Anaerobic Suspended Growth Varia�ons 
□ Physical-Chemical Systems for Organic Removal w/o Secondary Treatment 
□ Physical-Chemical Systems for Organic Removal Following Secondary Treatment 
□ Membrane Filtra�on 
□ Suspended-Growth Nitrifica�on and Denitrifica�on 
□ Air Stripping 

X     Phosphorus Removal - Chemical 



12 
 

□ Phosphorus Removal - Biological 
□ Ion Exchange 
□ Reverse Osmosis 
□ Media Filtra�on 

X     Dissolved Air Flota�on 

□ Micro Screens 
□ Chlorine Disinfec�on 

X      UV Disinfec�on 

□ Effluent Use/Reuse 

EW.  To the best of my knowledge, the Mechanical Plant sec�on is completed and accurate.    True 

Note:  This ques�onnaire has been compiled for your benefit to assist you in evalua�ng the technical and 
financial needs of your wastewater systems. If you received financial assistance from the Water Quality 
Board, annual submital of this report is a condi�on of the assistance. Please answer ques�ons as 
accurately as possible to give you the best evalua�on of your facility. If you need assistance please send 
an email to wqinfodata@utah.gov and we will contact you as soon as possible. You may also visit our 
Frequently Asked Ques�ons page. 

Discharging Lagoon 

EX.  This form is completed by [name]? The person comple�ng this form may receive Con�nuing 
Educa�on Units (CEUs). _____________________ 

Part I:  Influent Information - Please answer the following questions regarding INFLUENT into your 
lagoon. 

EY.  What is the design basis or rated capacity for average daily flow in MGD? _____________________ 

EZ.  What is the design basis or rated capacity for average daily BOD loading in lb/day? 
_____________________ 

FA.  What is the design basis or rated capacity for average daily TSS loading in lb/day? 
_____________________ 

FB.  What was the 2023 average daily flow in MGD? _____________________ 

FC.  What was the 2023 average daily loading for BOD in lb/day? _____________________ 

FD.  What was the 2023 average daily loading for TSS in lb/day? _____________________ 

FE.  What is the percent of capacity used by the 2023 average daily flow? _____________________ 

FF.  What is the percent of capacity used by the 2023 average daily BOD load? _____________________ 

FG.  What is the percent of capacity used by the 2023 average daily TSS? _____________________ 

Part II:  EFFLUENT INFORMATION. - Please answer the following questions regarding EFFLUENT. 



13 
 

FH.  How many no�ces of viola�on (NOV)s did you receive for this facility in 2023? 
_____________________ 

Part III:  DISCHARGES - Please answer the following questions regarding DISCHARGES. 

FI.  How many days in the past year was there a bypass or overflow of wastewater at the facility due to 
high flows? _____________________ 

FJ.  How many days in the past year was there a bypass or overflow of wastewater at the facility due to 
equipment failure? _____________________ 

Part IV:  FACILITY AGE - Please answer the following questions about FACILITY AGE.  If your plant does not 
have the treatment unit please enter N/A. 

FK.  In what year was your HEADWORKS evaluated? _____________________ 

FL.  In what year was your HEADWORKS most recently constructed, upgraded, or renewed? 
_____________________ 

FM.  What is the age of your HEADWORKS? _____________________ 

FN.  In what year was your LAGOON evaluated? _____________________ 

FO.  In what year was your LAGOONS (including aera�on) most recently constructed, upgraded, or 
renewed? _____________________ 

FP.  What is the age of your LAGOONS (including aera�on)? _____________________ 

FQ.  In what year was your DISINFECTION SYSTEM evaluated? _____________________ 

FR.  In what year was your DISINFECTION SYSTEM most recently constructed, upgraded, or renewed? 
_____________________ 

FS.  What is the age of your DISINFECTION SYSTEM? _____________________ 

FT.  In what year was your LAND APPLICATION/DISPOSAL evaluated? _____________________ 

FU.  In what year was your LAND APPLICATION/DISPOSAL most recently constructed, upgraded, or 
renewed? _____________________ 

FV.  What is the age of your LAND APPLICATION/DISPOSAL? _____________________ 

Part V:  NEW DEVELOPMENT - Please answer the following questions regarding NEW DEVELOPMENT. 

FW.  How many commercial/industrial connec�ons were added in 2023? _____________________ 

FX.  How many residen�al sewer connec�ons were added in 2023? _____________________ 

FY.  How many equivalent residen�al connec�ons did you serve in 2023? _____________________ 

Part VI:  OPERATOR CERTIFICATION - Please answer the following questions regarding OPERATOR 
CERTIFICATION 

FZ.  How many treatment operators do you employ? _____________________ 



14 
 

GA.  Utah administra�ve rules require all public system chief operators with Direct Responsible Charge 